
AWWA Webinar Program: 2019 Regulatory Update 
Wednesday, December 11, 2019 
Presenter Biography Information 

 Kevin M. Morley, Ph.D. – Manager, Federal Relations, AWWA – Government Affairs 
Kevin M. Morley, PhD is Manager, Federal Relations for the American Water Works Association 
(AWWA). He works closely with multiple organizations to advance the security and 
preparedness of the water sector. This includes supporting the development of several ANSI 
standards that represent minimum best practice for risk and resilience management in the 
water sector. Currently he is managing the development of resources to support utility 
compliance with §2013 of America’s Water Infrastructure Act (AWIA) of 2018. This includes 
[...]
(raw sewage to point of extraction)

- 10-log Giardia/Crypto reduction 
(raw sewage to zone of saturation)

• Return flow credits are exempted (i.e., 
Southern Nevada)

• DPR not currently addressed

110

109

110



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 56

Is implementation 
of DPR justifiable in 

Las Vegas?

Or is the
Return Flow Credits 
approach the best 

strategy?

What are the critical 
factors influencing 

this decision? 

111

Is implementation 
of DPR justifiable in 

Las Vegas?

Or is the
Return Flow Credits 
approach the best 

strategy?

What are the critical 
factors influencing 

this decision? 

Status quo cost of drinking water:
Total = $45/AF

Chemicals for Treatment = $5/AF
Energy for Treatment = $4/AF

Pumping Energy = $36/AF

112

111

112



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 57

System Dynamics Model and Assumptions

113

“P
e

rm
a

n
e

n
t”

T
e

m
p

o
ra

ry

Example Water Supply Output for the Status Quo (RFC) Scenario

Water Supply Goals: 

• Decrease reliance on 
temporary resources

• Increase permanent 
resources

114

113

114



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 58

115

• DPR Treatment Train 1 = MF + RO + UV AOP + DWTP (or direct distribution)

116

115

116



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 59

• DPR Treatment Train 1 = MF + RO + UV AOP + DWTP (or direct distribution)

• DPR Treatment Train 2 = UF + O3 + BAC + UV AOP + DWTP (or direct distribution)

117

• DPR Treatment Train 1 = MF + RO + UV AOP + DWTP (or direct distribution)

• DPR Treatment Train 2 = UF + O3 + BAC + UV AOP + DWTP (or direct distribution)

DPR offers no significant 
increase in permanent 

resources

118

117

118



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 60

Potential Energy Savings – Pragmatic Legitimacy?

All calculations 
based on SNWA’s 

historical electricity 
cost of $0.05/kWh

DPR Flow Rate in 2065:

DPR 25% ≈ 65 mgd

DPR 50% ≈ 130 mgd

DPR 75% ≈ 195 mgd

DPR 100% ≈ 260 mgd

119

Potential Energy Savings – Pragmatic Legitimacy?

All calculations 
based on SNWA’s 

historical electricity 
cost of $0.05/kWh

DPR Flow Rate in 2065:

DPR 25% ≈ 65 mgd

DPR 50% ≈ 130 mgd

DPR 75% ≈ 195 mgd

DPR 100% ≈ 260 mgd

X

120

119

120



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 61

Total Dissolved Solids

121

Total Dissolved Solids

Salt impacts along 
Colorado River:

• Damage estimated 
at $125/metric ton

• Up to $1.7 billion in 
‘savings’ for DPR1

• Potentially a major 
impact on net 
present worth but 
not included in final 
analysis

122

121

122



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 62

Net Present Worth for 2015-2065 (2015 U.S. Dollars)

Lower energy costs offer some pragmatic legitimacy,
but capital and overall O&M costs (energy, chemicals, labor, replacement)

are still too high to justify centralized DPR in Las Vegas.

123

• Take-home message: Insufficient pragmatic legitimacy to justify wide-scale 
implementation of DPR in Southern Nevada.

SUMMARY

124

123

124



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 63

• Take-home message: Insufficient pragmatic legitimacy to justify wide-scale 
implementation of DPR in Southern Nevada.

• Caveat 1: Potable reuse is highly site-specific, with varying regulatory frameworks, levels 
of public acceptance, and practical considerations impacting its implementation in 
different areas → ‘One size does not fit all’

SUMMARY

125

• Take-home message: Insufficient pragmatic legitimacy to justify wide-scale 
implementation of DPR in Southern Nevada.

• Caveat 1: Potable reuse is highly site-specific, with varying regulatory frameworks, levels 
of public acceptance, and practical considerations impacting its implementation in 
different areas → ‘One size does not fit all’

• Caveat 2: There may be more localized opportunities (decentralized systems) for IPR 
and DPR in Southern Nevada (not actively considered at this time)

- $1.6 billion in expected construction for a new drinking water lateral (400 MGD)

- $250 million in expected construction to supply industrial park (20 MGD)

- $26 million to recapture Boulder City wastewater as return flow credits (1 MGD)

SUMMARY

126

125

126



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 64

• Take-home message: Insufficient pragmatic legitimacy to justify wide-scale 
implementation of DPR in Southern Nevada.

• Caveat 1: Potable reuse is highly site-specific, with varying regulatory frameworks, levels 
of public acceptance, and practical considerations impacting its implementation in 
different areas → ‘One size does not fit all’

• Caveat 2: There may be more localized opportunities (decentralized systems) for IPR 
and DPR in Southern Nevada (not actively considered at this time)

- $1.6 billion in expected construction for a new drinking water lateral (400 MGD)

- $250 million in expected construction to supply industrial park (20 MGD)

- $26 million to recapture Boulder City wastewater as return flow credits (1 MGD)

• Caveat 3: Innovative partnerships to extend Southern Nevada’s water supply

- Funding conservation efforts in Mexico in exchange for Colorado River water

- Funding potable reuse projects in California in exchange for Colorado River water

SUMMARY

127

ASK THE EXPERTS

Enter your question into the question pane at the lower right-hand side of 
the screen.

Please specify to whom you are addressing the question.

128

Dave MacNevin, PhD, PE
CDM Smith

Rosa Yu, PhD
Brown and Caldwell

Dr. Daniel Gerrity
Southern Nevada Water 

Authority

Lydia Peri, PE
Truckee Meadows 

Water Authority

127

128



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 65

ONEWATER NEVADA ADVANCED 
PURIFIED WATER DEMONSTRATION

Lydia Peri, P.E.

Emerging Resources Program Administrator

Truckee Meadows Water Authority

129

STATE OF NEVADA RECLAIMED WATER REGULATIONS
The A+ water category was established in 2016 by the Nevada Division of Environmental Protection. 

It requires treatment to drinking water standards and allows for direct injection into groundwater aquifers.

130

129

130



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 66

ONEWATER NEVADA FEASIBILITY STUDY

• Purpose
- Determine if Nevada’s newly adopted Category A+ for reclaimed water offers water 

management opportunities for the Truckee Meadows Region.

• Key Questions
- What would be the social, economic, and environmental impacts?

- How to ensure A+ water would be a safe, sustainable, and a reliable resource?

- Can local aquifers be used for long-term water storage?

- How to encourage public engagement?

131

DEMONSTRATIONS AND INVESTIGATIONS

• Treatment Technology Demonstration Projects
- 2017 - 2019 at South Truckee Meadows Water Reclamation Facility

- 2019 - 2020 at Reno-Stead Water Reclamation Facility

- 2019 - 2020 at Cold Springs Water Reclamation Facility

• Groundwater Aquifer Investigations
- 2018 - 2019 at American Flat Road

- 2018 - 2020 at Bedell Flat

132

131

132



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 67

Conventional Filtration Ozone Biological Filter GAC and UV

ONEWATER NEVADA SELECTED TECHNOLOGIES

133

CONVENTIONAL FILTRATION

• Conventional drinking water process

• Coagulation, Flocculation, Clarification, Granular Media Filtration

• Trident HS by WesTech – same treatment process as new local drinking 
water facility

• Goals: pathogen and turbidity reduction

• New to wastewater applications

134

133

134



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 68

OZONE BIOLOGICAL ACTIVE FILTRATION

• Xylem Oxelia Pilot 

• Operated in Reno since 2017

• Ozone generated onsite and doses at 0.9-1.5 ratio of ozone/influent TOC
- Ozone oxidizes and degrades organic compounds such as pharmaceuticals, 

CECs

• Filtered through a biologically active carbon filter
- Organic compounds are adsorbed and concentrations are significantly 

reduced

• Must consider bromate and disinfection by-product formation

135

GAC AND UV DISINFECTION

• Granular activated carbon vessels for TOC removal
- Acts as a polishing step

• Ultraviolet disinfection for pathogen and virus reduction/inactivation
- Removes NDMA and other ozonated by-products

• Trailer owned by OneWater Nevada team

• Can be a research platform for universities and other cities

136

135

136



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 69

AMERICAN FLAT RD HYDROLOGICAL STUDY

 Phase 1: Potable Recharge - complete

• ~500 gpm for 4 months potable drinking 
water

• Understanding the geology, hydrogeology, 
aquifer properties, and potential recharge 
storage volume

• Groundwater model for long-term 
predictions

 Phase 2: A+ Recharge – TBD

• Potential site to recharge A+ effluent 

• Conduct extensive water quality sampling 
at a later date

137

• Conventional water treatment approaches show promise

• Near-term focus will address pathogen log removal value validations and 
unregulated organic constituents

• Multiple pilot-scale treatment processes are challenging to integrate and 
operate

• Fast learning curve regarding operator and maintenance staff requirements

• Sampling and monitoring plans are much more challenging to produce and 
implement than anticipated

Technical Indications

138

137

138



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 70

SOCIAL ASPECTS FOR THE SUCCESS OF THE PROGRAM

139

FEASIBILITY STUDY NEXT STEPS

• Technical Work
- Pilot study completion in 2020

- Independent expert panel input

- Larger demonstration facility 

• Community Elements
- Regulatory agency engagement

- Broadening public education opportunities

- Gathering public officials input

- Community leaders field trips

140

139

140



AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 71

SOCIAL ASPECTS FOR THE SUCCESS OF THE PROGRAM

141

CONTACT INFORMATION

Lydia Peri, P.E.

Emerging Resources Program Administrator

Truckee Meadows Water Authority

lperi@tmwa.com

141

142

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwio3MWK0IXQAhVLx1QKHe1oD-oQjRwIBw&url=http://www.zipcar.com/universities/university-of-nevada-reno&bvm=bv.137132246,d.cGw&psig=AFQjCNHSMTZLbEIJJV-a4skUelKzIZ9R2A&ust=1478023306346050
http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwiNrtaT0IXQAhXr0FQKHWZyBBUQjRwIBw&url=http://www.renoearthday.com/sponsors/&bvm=bv.137132246,d.cGw&psig=AFQjCNEb5GwWrhLzbJSV2ZMij9KckD5Ctg&ust=1478023339332322
mailto:lperi@tmwa.com


AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 72

ASK THE EXPERTS

Enter your question into the question pane at the lower right-hand side of 
the screen.

Please specify to whom you are addressing the question.

143

Dave MacNevin, PhD, PE
CDM Smith

Rosa Yu, PhD
Brown and Caldwell

Dr. Daniel Gerrity
Southern Nevada Water 

Authority

Lydia Peri, PE
Truckee Meadows 

Water Authority

ADDITIONAL RESOURCES

• AWWA’s Reuse Resource Community

• M50 Water Resources Planning, 3rd Edition
- AWWA catalog no: 30050-3E

144

143

144

https://www.awwa.org/Resources-Tools/Resource-Topics/Reuse
https://www.awwa.org/Store/M50-Water-Resources-Planning-Third-Edition/ProductDetail/62573688
https://www.awwa.org/Store/M50-Water-Resources-Planning-Third-Edition/ProductDetail/62573688


AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 73

UPCOMING WEBINARS

May 6 - What’s New with Cyanobacteria and Cyanotoxins: A Review of Leading Research

Aug 5 - Disinfection By-Products: Perspectives on Formation, Control and Mitigation

Oct 28 - A Closer Look at New and Not so New CEC’s: PFAS, Microplastics and Solvents

Register for all Research webinar in one easy bundle

View the full 2020 schedule at awwa.org/webinars

145

UPCOMING CONFERENCES

Register Online at:

www.awwa.org/conferences

146

145

146

https://www.awwa.org/Events/AWWA-Events-Calendar/Meeting-Details?productId=81646992
https://www.awwa.org/Events-Education/Webinars
http://www.awwa.org/conferences
https://www.awwa.org/Events-Education/Inorganics
https://www.awwa.org/Events-Education/Water-Quality-Technology


AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 74

“The wide-ranging original 

research published in AWWA 

Water Science contributes to 

improvements across the 

water industry. By publishing 

your innovations and 

advances in AWS, you are 

bettering the health and 

economy of communities 

around the world.”

– Kenneth Mercer, Ph.D., 

EDITOR-IN-CHIEF 

AWWA Water Science is the best place to submit your research to influence 
not just other researchers, but also stakeholders including water utility 
decision-makers, consultants, regulators, and manufacturers.  

By publishing in AWWA Water Science, you advance the scholarship of the 
water industry. Your research enables other water professionals to stay 
informed of scientific and engineering innovations affecting safe water and 
inspires other cutting-edge research to further advance our progress. 

ADVANCING THE WATER 
INDUSTRY
Original, Peer-Reviewed Research

awwawaterscience.com

Researchers who submit their work for peer 
review in AWS experience prompt decisions, 
expert feedback, rapid publication once 
accepted, and broad reach with other 
researchers and water professionals. 

This topical collection in AWWA Water 
Science will capture the state of the 
science on potable water reuse.

Potable Reuse Topics
With topics that include treatment, operations, 
monitoring, regulatory compliance, outreach, and 
more, this collection aims to identify gaps in 
knowledge and to chart a course for future water 
reuse research.

Special Issue Editor 
Kerry Howe (University of New Mexico)

Associate Editors
Brent Alspach (Arcadis)
Christopher Bellona (Colorado School of Mines)
Julie Minton (The Water Research Foundation)
George Tchobanoglous (UC Davis)

Submission Deadline
April 1, 2020
Learn more at awwa.org/reusecollection

148

147

148

https://www.awwa.org/Publications/Periodicals-Proceedings/AWWA-Water-Science


AWWA Research Webinar: Potable Reuse: Federal and State Perspectives
Wednesday, February 26, 2020

Please consider the environment before printing. 75

THANK YOU FOR JOINING TODAY’S WEBINAR